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TOPEAK NEW MATERIALS AND TECHNOLOGY CO.,LTD .

BAJIAOWO INDUSTRIAL ZONE,WANJIANG DISTRICT,DONGGUAN CITY,GUANGDONG 

PROVINCE,CHINA

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : Calcium Silicate Board .

SGS Job No. : SZML140705607 - SZ .

Date of Sample Received : . 25 Jul 2014.

Testing Period : . 25 Jul 2014 - 01 Aug 2014 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Results : .

Signed for and on behalf of

SGS-CSTC Ltd. .

Merry Lv.

Approved Signatory .
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. CAN14-122309.001 Gray board.

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001% .

(2) MDL = Method Detection Limit .

(3) ND = Not Detected ( < MDL ) .

(4) "-" = Not Regulated .

Formaldehyde.

Test Method : . With reference to EN 717-3:1996, analysis was performed by UV-Vis. .

Test Item(s). Unit. MDL. 001.

Moisture. % (w/w). - 2.9

Formaldehyde Release . mg/kg. 10.0 ND

 

 

 

 

.
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Sample photo: .

CANML1412230901

CAN14-122309.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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